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Applicant DONG GUAN ZHONG ZHEN ELECTRONIC WIRE CO..LTD

Address 3/F NO.76 CHENDAGANG NANFANG BEICE DISTRICT HUMEN TOWN
DONGGUAN CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf
of the client

Sample Name Silicone Rubber Wire

Sample Received Date ~ May. 13, 2013

Testing Period May. 13, 2013 to May. 16, 2013

Test Requested As specified by client, to test Phthalates in the submitted sample and it was

tested as mixture.
Test Method
Measured

Test Item(s) Test Method Equipment(s)
Phthalates Refer to EN 14372:2004(E) GC-MS

Test Result(s) Please refer to the following page(s).
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Approved by M‘—

Danny Liu

Reviewed by

May. 16, 2013

Technical Manager No. 1103345412

Centre Testing International (Shenzhen) Co., Ltd. Hongwei Industrial Zone, Bao’an 70 District, Shenzhen, Guangdong, China
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Test Result(s)

Tested Item(s) Result MDL
Phthalates

Diethyl phthalate(DEP) CAS#:84-66-2 N.D. 50 mg/kg
o =
o s
- e o
Dibuty] phthalate(DBP) CAS#:84-74-2 N.D. 50 mg/kg
Dipentyl phthalate(DPP) CAS#:131-18-0 N.D. 50 mg/kg
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Dinonyl phthalate(DNNP) CAS#:84-76-4 ND. 50 mg/kg
e i o
S =

Tested Sample/Part Description Mixed test, black silicone rubber wire jacket with white
printing and red silicone rubber wire jacket with white printing
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Note: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
Remark:  As specified by client, the test was conducted by mixing several samples together or as a
whole. The result(s) shown on this report may be different from the content of any
homogeneous material. The above result(s) is/are for reference only.
Test Process
Weigh sample and Extracted with
0 : . —=> Concentrate the extract
place it in a thimble organic solvent
Make up with Transfer the extract into a
Analyzed by GC-MS Fgmssme : fe— :
organic solvent volumetric flask
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Photo(s) of the sample(s)
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A¥* End of report*tt

The test report is effective only with both signature and specialized stamp. The result(s) shown in this
report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be reproduced
except in full.




